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Table 1 Activation energy for thermal degradation.
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reaction fraction 10 ~20% 30 ~80%
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Fig.1 TG curves for SBR samples under a N2 atmos-
phere. The sample were exposed in Choshi{a)

and Miyakojimalc) for 1.5years. The result of

the unexposed sample is shown in (b) .
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Fig.2 The results by TG-FT-IR at 360 Cunder a N,
atmosphere. The sample were exposed in Choshi
{a) and Miyakojima (c) for 1.5yeares. The re-

sult of the unexposed sample is shown in (b).
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Fig.3 Change in Ty and 7, for modified PPE samples
with outdoor exposure period O, @: without
stabilizer samples, 2, &: containing stabilizer

samples.
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Fig.4 Change in dynamic modulus at 170 C for mod-
ified PPE samples with outdoor exposure peri-
od. @: samples with surface, &: samples with-

out surface.
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